
S.NO. PRODUCT NAME TABLETS CAPSULES INJECTIONS

1 Amoxycillin 125 mg, 250 mg, 500 mg, 1 gram 250 mg, 500 mg 250 mg, 500 mg, 1 gram

2 Amikacin 100 mg, 250 mg, 500 mg, 1 gram

3 Amoxycillin and Clavulanate 

Potassium 

375 mg, 562.5 mg, 625 mg, 1 gram, 

1.125gram

0.3 gram, 0.6 gram, 1.2 gram

4 Ampicillin & Cloxacillin 250 mg + 250 mg 500 mg

5 Ampicillin & Sulbactam 750 mg+250 mg, 1 gram + 500 mg

2 gram + 1 gram 

6 Ampicillin Sodium 250 mg, 500 mg 100 mg, 250 mg, 500 mg, 1 gram

7 Ampicillin + Dicloxacillin 250 mg + 250 mg

8 Acyclovir Sodium 200 mg 250 mg, 500 mg 

9 Azithromycin 100 mg, 250 mg, 500 mg 250 mg, 500 mg, 1 gram

10 Aztreonam 250 mg, 500 mg, 1 gram

11 Benzathine Penicilline 600 MUI, 1.2 MUI

12 Chloramphenicol Sodium Succinate 1 gram

13 Clindamycin Phosphate 300 mg, 600 mg

14 Cloxacillin Sodium 250 mg, 500 mg, 1 gram

ANTIBIOTIC / ANTIINFECTIVES



15 Capreomycin 500 mg, 1 gram

16 Carbenicillin 1 gram and 5 gram 

17 Cefepime and Amikacin 2.5 gram

18 Cefepime and Sulbactum 750 mg, 1.5 gram, 3 gram 

19 Cefepime and Tazobactum 1g+125 mg, 500 + 62.5 mg

20 Cefepime 250 mg, 500 mg, 1 gram, 2 gram 

21 Cefpirome and Sulbactum 750 mg, 1.5 gram, 3 gram 

22 Cefpirome  250 mg, 500 mg, 1 gram and 2 gram 

23 Ceftazidime and Sullbactum 750 mg, 1.5 gram 

24 Ceftazidime and Tazobactum 500 mg +62.5 mg, 1 gram + 125 mg

25 Ceftazidime 250 mg, 1 gram, 2 gram

26 Cephaloridine 500 mg , 1 gram

27 Cefazolin 125 mg, 250 mg, 500 mg, 1 gram 

28 Cefoperazone & Sulbactum 2 gram  

29 Cefotaxime and Sulbactum 750 mg, 1 gram, 1.5 gram 

30 Cefotaxime  250 mg, 500 mg, 1 gram, 2 gram 

31 Ceftriaxone & Sulbactum 750 mg, 1.5 gram 

32 Ceftriaxone & Tazobactum 1.125 gram, 2.250 gram 

33 Ceftriaxone 125 mg, 250 mg, 500 mg, 1 gram, 2 gram 

34 Cefuroxime 250 mg & 500 mg 250 mg, 750 mg, 1.5 gram

35 Ceftizoxime 500 mg, 1 gram, 2 gram 

36 Cefoxitin 1 gram, 2 gram, 10 gram 

37 Cefotetan 1 gram, 10 gram

38 Cefamandole Nafate 1 gram  

39 Cefodizime 500 mg, 1 gram, 2 gram 

40 Cefalotin 1 gram, 1.5 gram, 2 gram

41 Cephapirin 500 mg, 1 gram, 2 gram 

42 Cefazedone 500 mg, 1 gram, 2 gram 

43 Cefradine 250 mg, 500 mg, 1 gram, 2 gram 

44 Ceftezole 1 gram

45 Cefminox 500 mg, 1 gram, 2 gram 

46 Cefonicid 500 mg, 1 gram, 2 gram 



47 Ceforanide 500 mg, 1 gram, 2 gram 

48 Cefotiam HCL 500 mg, 1 gram

49 Cefbuperazone 500 mg, 1 gram

50 Cefuzonam 250 mg, 500 mg, 1 gram

51 Cefmetazole 500 mg, 1 gram, 2 gram 

52 Cefpiramide 500 mg, 1 gram, 2 gram 

53 Cefixime with Clavulanic Acid 100 mg + 62.5, 200 mg + 125 mg

54 Cefixime with Clavulanic Acid 100 mg, 200 mg, 400 mg

55 Ceftibuten 400 mg

56 Cefixime & ornidazole 200 mg, 500 mg 

57 Cefpodoxime Proxetil 100 mg, 200 mg 

58 Cephalothin 1 gram, 1.5 gram, 2 gram

59 Clarithromycin 250 mg, 500 mg

60 Ciprofloxacin 250 mg, 500 mg

61 Ciprofloxacin & Tinidazole 100 mg

62 Clofazimine 100 mg

63 Dexamethasone Sodium phosphate 4 mg/ml, 1 ml, 2 ml

64 Doxycycline 100 mg

65 Erythromycin Stearate 250 mg, 500 mg

66 Fosfomycin 500 mg, 1 gram 

67 Gentamicin 80 mg/2 ml, 10 mg/2 ml, 20 mg/2 ml, 

160 mg/2 ml

66 Ganciclovir 500 mg 

67 Gatifloxacin 200 mg, 400 mg

68 Gemifloxacin 320 mg

69 Ornidazole 500 mg

70 Hydrocortisone Sodium succinate 100 mg, 200 mg, 500 mg

71 Kanamycin 500 mg, 1 gram 

72 Lincomycin 250 mg, 500 mg 300 mg / ml

73 Moxifloxacin 400 mg



74 Netilmycin Sulphate 50 mg/ ml,  50 mg/2ml,  100 mg/ml, 1 

ml, 1.5 ml, 2 ml, 3 ml, 10 mg/ml

75 Nalidixic Acid 500 mg

76 Norfloxacin 100 mg, 200 mg, 400 mg

77 Oxacillin Sodium 500 mg, 1 gram 

76 Ofloxacin 200 mg, 400 mg

77 Oxytetracycline 50 mg/ml

78 Piperacillin 1 gram, 2 gram 4 gram

79 Piperacillin Sodium & Tazobactam 

Sodium 

2.25 gram, 4.5 gram 

80 Polymyxin B 500000 IU

81 Roxithromycin & Ambroxol Hcl 150 mg + 30 mg

82 Roxithromycin  50 mg, 150 mg, 300 mg 

83 Spectinomycin HCL 1 gram, 2 gram

84 Streptomycin 0.79 gram, 1 gram 

85 Sisomicin 50 mg/ml, 10 mg/ml, 1 ml

86 Sulbactam 500 mg, 1 gram, 2 gram

87 Sparfloxacin 200 mg, 400 mg

88 Sultamicillin 250 mg, 375 mg, 750 mg 

89 Tobramycin Sulphate 80 mg/2 ml

90 Ticarcillin & Calvulanic Acid 1.6 gram, 3.1 gram

91 Teicoplanin 200 mg, 400 mg

92 Tetracycline 50 mg

93 Triamcinolone Acetonide 500000 IU

94 Trimethoprime & Sulphamethoxazole 40 mg+200 mg, 80 mg + 480 mg

95 Tetracycline Hcl 250 mg, 500 mg

96 Tazobactam 250 mg, 500 mg

97 Vancomycin Hydrochloride 500 mg, 1 gram

98 Vancomycin & Ceftriaxone 1.5 gram, 3 gram

99 Flucloxacillin Sodium 250 mg, 500 mg

100 Levofloxacin 250 mg, 500 mg & 750 mg

101 Pefloxacin 400 mg



102 Amoxycillin + Carbocisteine 250 mg+ 150 mg, 500 mg + 150 mg

103 Cefdinir 100 mg, 125 mg, 150 mg, 300 mg

104 Colistimethate Sodium 1 Million, 2 Million, 3 Million IU

105 Valacyclovir 500 mg, 1 gram 500 mg, 1 gram

106 Famciclovir 250 mg, 500 mg  

107 Secnidazole 500 mg, 1 gram 

108 Aceclofenac 150 mg/ml, 1 ml

109 Diclofenac + Paracetamol + 

Chlorpheniramine

Maleate + Magnesium Trisilicate 50 mg + 500 mg+4 mg +100 mg

110 Ketoprofen 100 mg 100 mg/2 ml, 100 mg/5 ml

111 Ketorolac Tromethamine 20 mg

112 Metamizole 1 gm/2 ml

113 Nimesulide 100 mg

114 Paracetamol 125 mg, 500 mg, 665 mg 75 mg/ml, 2ml, 150 mg/ml, 10 ml, 10 

mg/ml, 50 ml

115 Piroxicam 20 mg/ ml, 1 ml

116 Pentazocine 30 mg/ ml

117 Paracetamol & Caffeine 500 mg + 30 mg/50 mg

118 Paracetamol, ASPIRIN & Caffeine 200 mg + 200 mg + 15 mg  

119 Paracetamol + Ibuprofen 500 mg + 400 mg  

120 PARACETAMOL + 

DIPHENHYDRAMINE

500 mg + 25 mg

HYDROCHLORIDE

121 PARACETAMOL + PHENYLPHERINE+ 

CAFEINE

500 mg + 5 mg + 25 mg 

122 Tramadol Hydrochloride 50 mg, 100 mg, 200 mg 50 mg/ ml, 1 ml, 2 ml 

123 AcetylSalicylic Acid 500 mg 

ANALGESIC/ANTIPYRETIC 



124 Dexmedetomidine Hydrochloride 100 mcg/ml, 1 ml, 2 ml

125 Amphotericin B 50 mg

126 Fexofenadine 120 mg, 180 mg

127 Fluconazole 50 mg, 100 mg, 150 mg

128 Itraconazole 100 mg capsule

129 Ketoconazole 200 mg

130 Voriconazole 200 mg

131 Griseofluvin 125 mg, 250 mg, 500 mg

132 Terbinafine 250 mg

133 Caspofungin 50 mg, 70 mg

134 Lopramide Hydrochloride 2 mg

135 Metronidazole 200 mg, 250 mg, 400 mg 500 mg

136 Metronidazole Benzoate 200 mg 

137 Tinidazole 500 mg

138 Cemetidine 200 mg, 400 mg 100 mg/ml, 2 ml

139 Dicyclomine (Gastro) 10 mg/ml, 2 ml

140 Esomeprazole 40 mg

141 Famotidine 20 mg, 40 mg

142 Hyoscine Butylbromide (Gastro) 20 mg/ml, 1 ml

143 L-ornithine L-aspartate 5 mg/ 10 ml

144 Metadoxine 60 mg / 5 ml

145 Metoclopromide 10 mg 15 mg 10 mg/2ml 

ANTI AMOEBICS

ANTI FUNGAL 

ANTI-ULCERANTS/ANTACID/ANTI-EMETICS/ LAXATIVES



146 Omeprazole 10 mg, 20 mg, 40 mg 40 mg

147 Pantoprazole 40 mg 40 mg 40 mg

148 Ranitidine 150 mg, 300 mg 50 mg/2 ml

149 Pantoprazole DR + Domperidone SR 20 mg + 10 mg, 40 mg + 10 mg 40 mg + 30 mg 20 mg 

40 mg + 30 mg Rabeprazole 10 mg, 20 mg 

150 Ritodrine Hydrochloride 10 mg

151 Rabeprazole DR + Domperidone SR 20 mg + 30 mg

152 Sulphasalazine 500 mg

153 Lansoprazole 30 mg

154 Palonosetron HCL 0.25 mg /5 ml

155 Mebeverine (Gastro) 135 mg, 200 mg

156 Esomeprazole Magnesium and 20 mg + 30 mg

Domperidone Sustained Release 

(Gastro)

40 mg + 30 mg

157 Enteric Coated Esomeprazole 

Magnesium and 

40 mg + 150 mg 

Sustained Release Itopride 

Hydrochloride (Gastro)

158 Enteric Coated Esomeprazole and 

Sustained Release 

Levosulpiride(Gastro)

40 mg + 75 mg

159 Domperidone and Omeprazole 10 mg + 10 mg 

160 Rabeprazole Sodium (EC) & Itopride 

Hydrochloride (SR) Capsules

20 mg + 150 mg

(Combipack)

161 Rabeprazole Sodium Enteric Coated 

and Levosulpiride (SR) Capsules 

(Combipack)

20 mg + 75 mg 

ANTI MALARIAL 



162 a-B Arteether 75 mg, 150 mg

163 Artemether 80 mg, 150 mg/2 ml

164 Artesunate 50 mg, 100 mg, 200 mg 30 mg, 60 mg, 120 mg

165 Artesunate & Amodiaquine Base 50 mg + 100 mg, 100 mg + 300 mg

166 Artemether + Lumefantrine 20 mg + 120 mg / 40 mg + 240 mg/ 

80 mg + 480 mg

167 Artesunate + Sulfadoxime + 

Pyrimethamine

50 mg + 500 mg + 25 mg

100 mg + 500 mg + 25 mg

168 Chloroquine Phosphate 250 mg 40 mg, 64.5 mg

169 Sulphadoxine and Pyrimethamine 500 mg + 25 mg

170 Quinine Dihydrochloride 300 mg 100 mg/ml, 2 ml, 250 mg/2 ml,, 300 

mg/ml, 

1 ml, 2 ml, 400 mg/ 4 ml

171 Dihydroartemisinin and Piperaquine 

Phosphate

40 mg + 320 mg

172 Dihydroartemisinin, Piperaquine 

Phosphate and Trimethoprim 

32 mg + 320 mg + 90 mg

173 Betamethasone 6 mg/ ml

174 Propofol 10 mg/ml, 10 ml, 20 ml, 50 ml 

175 Atracurium 10 mg/ml, 2.5 ml, 10 mg/ml, 5 ml 

176 Bupivacaine 0.5%, 4 ml, 20 ml

177 Bupivacaine + Dextrose 5 mg, 80 mg

ANTIINFLAMMATORY / ANTI ALLERGICS

ANAESTHETICS



178 Droperidol 5 mg 

179 Ketamine Hydrochloride 10 mg/ml, 20 ml, 50 mg/ml, 10 ml

180 Lidocain HCL + Epinephrine 36 mg + 0.0225 mg

181 Lidocaine 2% 30 ml, 20 ml, 50 ml 

182 Lignocain & Adrenaline 60 mg + 180 mg/30 ml 

183 Pancuronium 4 mg / 2 ml

184 Succinylcholine Chloride 50 mg /2 ml, 10 ml, 200 mg

185 Thiopentone Sodium 500 mg, 1 gram 

186 Glipizide 2.5 mg, 5 mg, 7.5 mg, 10 mg 

187 Glibenclamide 5 mg

188 Gliclazid MR 30 mg, 40 mg, 60 mg, 80 mg

189 Glimepiride 1 mg, 2 mg, 3 mg, 4 mg

190 Metformin Hydrochloride 500 mg, 850 mg, 1000 mg

191 Metformin Hydrochloride SR 500 mg 

192 Repaglinide 0.5 mg, 1 mg, 2 mg

193 Sitagliptin Phosphate 100 mg, 25 mg, 50 mg

194 Vildagliptin 50 mg

195 Vildagliptin + Metformin 50+500 mg, 50+850 mg, 50+1000 

mg

196 Pioglitazone 7.5 mg, 15 mg, 30 mg, 45 mg

197 Acarbose 25 mg, 50 mg, 100 mg

198 Nateglinide 60 mg, 120 mg

199 Sitagliptin + Metformin 50 + 500 mg, 50 + 1000 mg, 100 + 

1000 mg

200 Voglibose 0.2 mg, 0.3 mg

201 Voglibose + Metformin 0.2 + 500 mg, 0.3 + 500 mg 

ANTIDIABETIC / HYPERGLYCEMIA 

ANTITUBERCULAR 



202 Ethambutol 400 mg, 800 mg

201 Isoniazide 300 mg

202 Pyrazinamide 500 mg, 750 mg

203 Rifampicin 450 mg, 600 mg

204 Albendazole Chewable 400 mg

205 Mebendazole Chewable 100 mg, 500 mg 

206 Dimercaprol 50 mg/ml, 2 ml

207 Pralidoxime Chloride 200 mg,  500 mg/20 ml 

208 Terbutaline 125 mg

209 Biapenem 0.3 g

210 Doripenem 500 mg, 1 gram 

211 Ertapenem 1 gram 

212 Faropenem 200 mg

213 Imipenem + Cilastatin 250 mg+ 250 mg, 500 mg + 500 mg

214 Meropenem 500 mg, 1 gram, 2 gram 

215 Meropenem + Tazobactam 562.5 mg + 1.125 g

216 Meropenem + Sulbactam 250 mg+ 125 mg, 500 mg + 250 mg, 1 

gram + 500 mg

ANTIHELMINTIC

BRONCHLODILATOR / ANTITUSSIVE

CARBAPENEM

CENTRAL NERVOUS SYSTEM 

ANALGESICS 



217 Buprenorphine 0.2 mg 0.3 mg/ml, 1 ml, 2 ml 

218 Buprenorphine + Naloxone 2 mg + 0.5 mg

219 Butorphanol 1 mg/ ml, 2 mg/ml, 1 ml

220 Ethoheptazine + Aspirin 75 mg + 325 mg

221 Ethylmorphine 16 mg

222 Guaiphenesin + Paracetamol + 

Bromhexine Hcl + CPM + 

Phenylpropanolamine

50 mg + 450 mg + 8 mg + 2 mg + 10 

mg

223 Morphine 10 mg, 30 mg

224 Paracetamaol + Propyphenazone 150 mg + 150 mg

225 Paracetamol (Acetaminophen) 5 mg, 10 mg, 125 mg, 500 mg 150 mg/ 2ml, 150 mg/ml

650 mg, 1000 mg 500 mg/2 ml, 1000 mg/100 ml, 10 

mg/ml, 100 ml, 75 mg/ml, 30 ml, 250 

mg/ml, 2 ml

226 Paracetamol (PCM) + Isometheptene 

+ Dichloralphenazone

325 mg + 65 mg + 100 mg 

227 Paracetamol + Bromhexine + 

Guaifenesin + CPM 

Phenylpropanolamine

450 mg + 5 mg + 100 mg + 2 mg + 25 

mg

228 Paracetamol + Metoclopramide 500 mg + 5 mg

229 Paracetamol + Codeine Phos 500 mg + 30 mg, 650 mg + 30 mg

230 Paracetamol (PCM) +  

Chlorpheniramine (CPM) 

500 mg + 4 mg 

231 Paracetamol + Caffeine 500 mg + 25 mg, 650 mg + 50 mg

232 Paracetamol + Phenylephrine + 

Caffeine + CPM 

500 mg + 5 mg + 25 mg + 2 mg

233 Paracetamol + Phenylephrine + CPM 500 mg + 5 mg + 2 mg, 325 mg + 5 

mg + 4 mg

234 Paractamol + Caffeine + Phenazone 250 mg + 50 mg + 150 mg 

235 Paractamol + Caffeine + CPM 625 mg + 30 mg + 2 mg 



236 Paractamol + Hyoscine Butylbromide 500 mg + 10 mg 

237 PCM + Dicyclomine Hcl 500 mg + 20 mg 

238 PCM + Ibuprofen + Phenylephrine Hcl 

+ CPM + Zinc Oxide eq.to ele. Zinc 8 

mg

325 mg + 200 mg +5mg+2 mg

239 Pentazocine 25 mg 30 mg / ml, 1 ml 

240 Pentazocine + Paracetamol 15 + 500 mg 

241 Pregabalin 25 mg, 50 mg, 75 mg 50 mg, 75 mg, 150 mg

100 mg, 150 mg, 200 mg 200 mg, 300 mg 

242 Pregabalin + Mecobalamine 150 mg + 1.5 mg ,  75 mg + 750 mcg 75 mg + 750 mcg

150 mg + 1500 mcg, 75 mg + 1500 

mcg

150  mg + 750 mcg

243 Pregabalin + Methylcobalamine + 

Alpha Lipoic acid

75 mg + 750 mcg + 100 mg

244 Pregabalin + Amitriptylene 75 mg + 10 mg

245 Pregabalin + Methylcobalamine 75 mg+500 mcg, 75 mg + 750 mcg 50 mg + 500 mcg

150 mg + 750 mcg, 75 mg + 1500 

mcg

75 mg + 500 mcg

150 mg + 1500 mcg 150 mg + 500 mcg

75 mg + 750 mg

75 mg + 1500 mcg

150 mg + 750 mcg

150 mg + 1500 mcg

300 mg + 750 mcg

246 Pregabalin + Nortriptiline 50 mg+10 mg, 75 mg + 10 mg

247 Tapentadol 50 mg, 75 mg, 100 mg

248 Tramadol + PCM + Dicyclomine 37.5 mg + 325 mg + 20 mg 

249 Tramadol HCL 50 mg, 100 mg, 200 mg 50 mg, 100 mg 50 mg/ ml, 1 ml, 2 ml, 100 mg/ml, 1 ml, 

2 ml, 100 mg/2 ml, 2 ml

250 Tramadol + Acetamenophen / 

Paracetamol

18.75 + 162.5 mg, 37.5 + 325 mg, 

50+325 mg, 50 + 500 mg

37.5 + 325 mg



251 Tramadol + Paracetamol + Caffeine + 

Taurine

37.5 mg + 325 mg + 30 mg + 200 mg 

252 Tramadol + Paracetamol + 

Domperidone

50 + 500 + 10 mg, 37.5 + 325 + 10 

mg

253 Ademetionline 400 mg

254 Amineptine 100 mg

255 Amitriptyline 10 mg, 25 mg, 50 mg, 75 mg, 100 mg

256 Amitriptyline + Chloridiazepoxide 12.5 mg + 5 mg, 25 mg + 10 mg

257 Amoxapine 50 mg, 100 mg

258 Citalopram 10 mg, 20 mg, 40 mg, 90 mg

259 Clomipramine 10 mg, 18 mg, 25 mg, 50 mg, 75 mg, 

100 mg

260 Dexvenlafaxine 50 mg, 100 mg

261 Dothiepin 25 mg, 50 mg, 75 mg

262 Doxepin 3 mg, 6 mg, 25 mg, 50 mg, 75 mg 10 mg, 25 mg, 75 mg

263 Duloxetine 20 mg, 30 mg, 40 mg, 60 mg 20 mg, 30 mg

40 mg, 60 mg

264 Duloxetine + Mecobalamine 20+750 mcg, 20+1500 mcg, 30+750 

mcg, 30+1500 mcg

40+500 mcg, 60+750 mcg, 60 + 1500 

mcg

265 Escitalopram 5 mg, 10 mg, 20 mg

266 Escitalopram + Clonazepam 5 mg+0.25 mg, 10 mg + 0.5 mg, 20 

mg + 0.25 mg

267 Fluoxetine + Alprazolam 20 mg + 0.25 mg

268 Fluoxetine Hcl 10 mg, 20 mg, 40 mg, 90 mg 10 mg, 20 mg, 60 mg

269 Fluvoxamine Maleate 5 mg, 50 mg, 100 mg

270 Imipramine 25 mg, 50 mg, 75 mg 75 mg

ANTIDEPRESSANTS 



271 Imipramine + Alprazolam 25 mg + 0.25 mg

272 Lithium 150 mg, 250 mg, 300 mg, 400 mg, 

450 mg

150 mg, 300 mg

273 Mainserin 10 mg, 20 mg, 30 mg

274 Milnacipran HCL 25 mg, 50 mg, 100 mg

275 Mirtazapine 7.5 mg, 15 mg, 30 mg, 45 mg

276 Moclobemide 150 mg, 300 mg

277 Nitroxazepine 25 mg, 75 mg

278 Nortriptiline 25 mg

279 Paroxetine 10 mg, 12.5 mg, 20 mg, 25 mg, 30 

mg, 37.5 mg, 40 mg

280 Reboxetine 2 mg, 4 mg

281 Setraline 25 mg, 50 mg, 100 mg 

282 Setraline + Alprazolam 50 + 0.25 mg

283 St.John's Wort 300 mg 300 mg

284 Tianeptine 12.5 mg

285 Trazodone 25 mg, 50 mg, 100 mg 

286 Trimipramine 10 mg, 25 mg

287 Venlafaxine 25 mg, 37.5 mg, 75 mg, 150 mg

288 Vilazodone 20 mg, 40 mg 

289 Alprazolam + Fluoxetine 0.125 mg, 0.25 mg, 0.5 mg, 1 mg, 1.5 

mg, 2 mg

290 Alprazolam + Melatonin 0.25 mg + 3 mg, 0.5 mg + 3 mg

291 Alprazolam + Paracetamol 0.25 mg + 500 mg

292 Alprazolam + Propranolol 0.25 mg + 20 mg, 0.25 mg + 10 mg 

293 Alprazolam + Sertraline 0.5 + 25 mg, 0.5 + 50 mg

294 Aripiprazole 5 mg, 10 mg, 15 mg, 20 mg, 30 mg

295 Barbiturates 30 mg, 60 mg 200 mg/ml, 1 ml

296 Buspirone 5 mg, 10 mg 

 

SEDATIVES & ANXIOLYTIC 



297 Chlordiazepoxide 10 mg, 25 mg

298 Chlordiazepoxide + Clidinium 

Bromide

5 mg + 2.5 mg

299 Chlordiazepoxide + Trifluoperazine 10 mg + 1 mg 

300 Chlorpromazine 10 mg, 25 mg, 50 mg, 100 mg, 200 

mg

301 Chlorpromazine + Trifluoperazine + 

Benzhexol 

50 mg + 5 mg + 2 mg

302 Clobazam 5 mg, 10 mg, 20 mg

303 Daizepam + CPM 5 mg + 2 mg

304 Diazepam 2 mg, 2.5 mg, 5 mg, 10 mg 10 mg 10 mg/2ml, 5 mg / ml

305 Diazepam + Propranolol 2.5 mg + 20 mg 

306 Diazepam + Imipramine 2 mg + 25 mg, 5 mg + 25 mg

307 Etizolam 0.25 mg , 0.5 mg, 1 mg

308 Etizolam + Escitalopram 0.25 mg + 5 mg, 0.25 mg + 10 mg, 

0.5 mg + 0.5 mg, 0.5 mg + 10 mg 

309 Etizolam + Propranonlol 0.5 mg + 20 mg,  0.25 mg + 20 mg, 

0.5 mg+ 40 mg

310 Fluophenazine 1 mg, 2 mg

311 Haloperidol 0.25 mg, 

312 Haloperidol + Trihexyphenidyl 1.5 + 2 mg, 5 + 2 mg, 10 + 2 mg

313 Hydroxyzine 10 mg, 25 mg

314 Lorazepem 1 mg, 2 mg 2 mg/ ml

315 Melatonin 3 mg

316 Melatonin + Alprazolam 3 mg + 0.25 mg

317 Melatonin  + VIT B6 3 mg + 0.25 mg, 3 mg+ 10 mg

318 Midazolam 1 mg/ ml-5 ml, 10 ml, 5 mg/ml-1ml, 5 

mg/5 ml, 10 mg/10 ml

319 Nitrazepam 5 mg, 10 mg, 20 mg

320 Oxazepam 10 mg, 15 mg, 30 mg



321 Phenobarbitone + Vit B1 + Vit B2 + 

Vit B 6 + Nicotinic Acid + Calcium 

Pantothenate

30 mg+1 mg + 1 mg+ 1 mg+ 15 mg + 

1 mg

322 Thioridazine 10 mg, 25 mg, 50 mg, 100 mg

323 Trifluoperazine 1 mg, 5 mg, 10 mg

324 Trifluoperazine + Benzhexol 5 mg + 2 mg

325 Trifluoperazine + Isopropamide 1 mg + 5 mg

326 Trifluoperazine + Trihexyphenidy 5 mg + 2 mg, 2.5 mg + 1 mg

327 Trifluoperazine + Trihexyphenidy + 

Chlorpromazine 

5 mg + 2 mg + 50 mg 

328 Zolpidem 5 mg, 6.25 mg, 10 mg, 12.5 mg

329 Eszopiclone 1 mg, 2 mg

330 Flurazepam 15 mg

331 Triclofos

332 Zaleplon 5 mg, 10 mg

333 Zopiclone 3.75 mg, 7.5 mg

334 Carbamazepine 100 mg, 20 mg, 300 mg, 400 mg 

335 Clonazepam 0.25 mg, 0.5 mg, 1 mg, 2 mg

336 Divalproex 125 mg, 250 mg, 500 mg, 750  mg, 

1000 mg

337 Eslicarbazepine Acetate 200 mg, 400 mg, 600 mg, 800 mg

338 Fosphenytoin 50 mg

339 Gabapentin 450 mg, 900 mg 100 mg, 200 mg, 300 mg, 400 

mg

HYPNOTICS 

ANTICONVULSANTS



340 Gabapentin + Mecobalamine 100 mg+500 mcg, 300 mg + 500 mcg

341 Gabapentin + Mecobalamine + Alpha 

Lipolic Acid

300 mg + 500 mcg + 100 mg

342 Gabapentin + Mecobalamine + 

Pyridoxine Hydrochloride + Folic Acid

300 mg + 500 mcg + 3 mg + 1.5 mcg

343 Gabapentin + Nortriptyline 100 mg + 10 mg, 400 mg + 10 mg

344 Lacosamide 50 mg, 100 mg, 150 mg, 200 mg

345 Lamotrigine 5 mg, 25 mg, 50 mg, 100 mg, 150 

mg, 200 mg

346 Levetiracetam 250 mg, 500 mg, 750 mg, 1000 mg 100 mg/ml, 250 mg, 50 mg, 750 mg, 

1000 mg

347 Magnesium Valproate 20 mg, 300 mg, 400 mg, 600 mg

348 Oxcarbazepine 150 mg, 300 mg, 450 mg, 600 mg, 

900 mg 

349 Phenytoin Sodium 25 mg, 50 mg, 100 mg, 300 mg 25 mg, 100 mg, 200 mg, 300 mg 25 mg/ml, 50 mg/ml-2ml, 10 mg / 2 ml

350 Primidone 250 mg 

351 Sodium Valproate 200 mg, 250 mg, 300 mg, 500 

mg,750 mg, 1000 mg

352 Sodium Valproate + Valproic Acid 134 mg+ 58 mg, 133.5 mg + 58 mg,

135 mg + 58 mg, 200 mg + 87 mg,

200 mg + 87 mg, 200 mg + 100 mg

250 mg + 250 mg, 333 mg + 145 mg

353 Tiagabine HCL 2 mg, 4 mg, 12 mg, 16 mg

354 Topiramate 15 mg, 25 mg, 50 mg, 100 mg, 200 

mg 

355 Zonisamide 50 mg, 100 mg 25 mg, 50 mg, 100 mg 

ANTIPSYCHOTIC  & ANTIMANIC DRUG



366 Amisulpride 50 mg, 100 mg, 200 mg, 300 mg, 400 

mg 

200 mg 

367 Asenapine Sublingual 5 mg, 10 mg 

368 Clozapine 12.5 mg, 25 mg, 50 mg, 100 mg, 200 

mg 

369 Droperidol 2.5 mg

370 Flupenthixol 0.5 mg, 1 mg, 3 mg, 5 mg, 20 mg/ ml, 1 ml, 40 mg/2 ml, 2 ml

371 Flupenthixol + Nortriptyline 0.5 mg + 10 mg

378 Flupenthixol + Melitracen 0.5 mg + 10 mg

379 Iloperidone 1 mg, 2 mg, 4 mg, 6 mg, 8 mg 

380 Levosulpride 25 mg, 50 mg, 75 mg, 100 mg, 150 

mg, 200 mg

381 Loxapine 10 mg, 25 mg 10 mg, 25 mg, 50 mg, 25 mg/ml

382 Olanzapine 2.5 mg, 5 mg, 7.5 mg, 10 mg, 15 mg, 

20 mg 

10 mg/ml,  2ml, 5 ml

383 Olanzapine + Fluoxetine 5 + 20 mg, 10 + 20 mg 10 mg/ml, 1 ml, 10 ml

384 Paliperidone 1.5 mg, 3 mg, 6 mg, 9 mg 

385 Penfluridol 20 mg

386 Pimozide 2 mg, 4 mg, 10 mg 

387 Quetiapine Fumarate 25 mg, 50 mg, 100 mg, 200 mg, 300 

mg 

388 Risperidone 0.25 mg, 0.5 mg, 1 mg, 2 mg, 3 mg, 4 

mg

389 Risperidone+Trihexyphenidyl 2+2 mg, 3 + 2 mg, 4 + 2 mg

390 Trifluoperidol 0.5 mg

391 Triflupromazine 10 mg 

392 Ziprasidone 20 mg, 40 mg, 80 mg 

393 Zotepine 25 mg, 50 mg, 100 mg 

394 Zuclopenthixol 25 mg

PARKINSONISM & MOVEMENT DISORDER 



395 Amantadine 100 mg

396 Bromocriptine 0.8 mg, 1.25 mg, 2.5 mg, 5 mg 1.25 mg 

397 Entacapone 200 mg

398 Entacapone + Levodopa + Carbidopa 200 mg + 100 mg+ 25 mg

200 mg + 150 mg + 37.5 mg

200 mg + 50 mg+ 12.5 mg

399 Levodopa 500 mg 

400 Levodopa + Bensrazide 200 mg + 50 mg 100 + 25 mg

401 Piribedil 50 mg 

402 Pramipexole Dihydrochloride 0.125 mg, 0.25 mg, 0.5 mg, 1 mg, 1.5 

mg

403 Procyclidine 2.5 mg, 5 mg 5 mg

404 Rasagiline 0.5 mg, 1 mg

405 Ropinrole 0.5 mg, 0.25 mg, 1 mg, 2 mg

406 Selegiline 5 mg, 10 mg

407 Tetrabenazine 25 mg

408 Trihexyphenidyl 2 mg, 5 mg

409 Trihexyphenidyl + Chlorpromazine 2 mg + 100 mg, 2 mg + 200 mg

410 Trihexyphenidyl + Trifluoperizine 2 mg + 5 mg, 2 mg+ 10 mg 

411 Domperidone 5 mg, 10 mg, 30 mg 30 mg

412 Aprepitant 125 mg, 80 mg

413 Betahistine 8 mg, 16 mg, 24 mg, 32 mg

414 Betahistine+ Ginkgo Biloba 6 mg + 60 mg 

415 Buclizine 25 mg

416 Cinnarizine 25 mg, 75 mg

417 Cinnarizine + Dimenhydrinate 20 mg + 40 mg 

418 Cinnarizine + Domperidone 20 mg + 10 mg, 20 + 15 mg

ANTIEMETICS & ANTINAUSEANTS



419 Cyclizine 50 mg

420 Dimenhydrinate 50 mg 

421 Domperidone + Dimethicone 10 mg + 125 mg

422 Domperidone + Lansoprazole 10 mg + 30 mg 

423 Domperidone + Naproxen 10 mg + 250 mg, 10 mg + 500 mg 

424 Domperidone + Paracetamol 10 mg + 500 mg, 20 mg + 500 mg 

425 Domperidone + Ranitidine 10 mg + 150 mg 

426 Domperidone + Pantoprazole 10 mg + 20 mg, 10 mg + 40 mg 

427 Domperidone + Rabeprazole 30 mg + 20 mg 

428 Doxylamine + Pyridoxine 10 mg + 10 mg, 20 mg + 20 mg 

429 Doxylamine Succinate + Pyridoxine + 

Folic Acid 

10 mg + 10 mg + 1.5 mg, 10 mg + 10 

mg + 2.5 mg

430 Granisetrone 1 mg, 2 mg 1 mg/1 ml, 1 mg/5 ml, 3 mg/3ml

431 Meclizine + Nico.acid 12.5 mg + 50 mg 

432 Meclizine + Caffeine 25 mg + 20 mg 

433 Meclizine + Vita B6 25 mg + 50 mg 

434 Metoclopramide 5 mg, 10 mg 15 mg 5 mg/ml, 10 ml, 30 ml 

435 Metoclopramide + Dimethicone 5 mg + 125 mg

436 Metoclopramide + Simethicone 5 mg + 125 mg

437 Ondansetrone 4 mg, 8 mg 2 mg/ml-2ml, 4 mg/ml-2 ml, 8 mg/ml-7 

ml

438 Ondansetron + PCM (Paracetamol) 4 mg + 500 mg 

439 Prochlorperazine 3 mg, 5 mg, 10 mg, 25 mg

440 Prochlorperazine Meleate + 

Pyridoxine

5 mg + 25 mg

441 Promethazine 10 mg, 25 mg 25 mg/ml, 2 ml

442 Tropisetrone 5 mg 1 mg/ml - 2ml, 5 ml

443 Atomoxetine 18 mg, 25 mg, 60 mg 10 mg, 18 mg, 25 mg, 40 mg

444 Citicoline 500 mg, 1000 mg 250 mg/ml

ACTIVATORS AND STIMULANTS



445 Dihydroergotoxine 1 mg 0.3 mg / ml

446 Donepezil 5 mg, 10 mg

447 Ginkogo Biloba 40 mg

448 Memantine Hcl 5 mg, 7 mg, 10 mg, 14 mg

449 Memantine Hcl + Donepezil 5 + 5 mg, 10 + 5 mg

450 Methylphenidate Hcl 10 mg

451 Nicergoline 30 mg

452 Nimodipine 30 mg 10 mg, 30 mg

453 Piracetam 50 mg, 100 mg, 200 mg, 300 mg, 400 

mg, 800 mg, 1200 mg

400 mg 100 mg, 200 mg

454 Pyritinol 100 mg, 200 mg 

455 Sulbutiamine 200 mg

456 Agomelatine 10 mg, 25 mg

457 Edaravone 1.5 mg/ml, 20 ml

458 S-Adenosylmethionline 200 mg, 400 mg

459 Vigabatrin 500 mg 

460 (S)-Atenolol 12.5 mg, 25 mg, 50 mg

461 (S)-Atenolol + Hydrochlorothiazide 25 + 12.5 mg

462 Ambrisentan 5 mg, 10 mg

463 Atenolol 12.5 mg, 25 mg, 50 mg, 100 mg

464 Atenolol + Nifedipine 50 + 20 mg 50 + 20 mg

465 Azilsartan 40 mg, 80 mg

466 Benazepril 5 mg, 10 mg 

467 Benazepril + Amlodipine 10 + 5 mg 5+2.5 mg, 2.5+10 mg, 5+20 mg, 10+20 

mg, 5+40 mg, 10+40 mg 

MISC. PREPARATIONS

CARDIOVASCULAR SYSTEM



468 Benazepril + Hydrochlorothiazide 5+12.5 mg, 10 + 12.5 mg

469 Bisoprolol 1.25 mg, 2.5 mg, 5 mg, 10 mg 

470 Bisoprolol + Amlodipine 2.5 + 5 mg, 5 + 5 mg

471 Bisoprolol + Hydrochlorothiazide 2.5 + 6.25 mg, 5 + 6.25 mg, 5+12.5 

mg

472 Bosentan 62.5 mg, 125 mg

473 Candesartan 4 mg, 8 mg, 10 mg, 16 mg

474 Candesartan + Hydrochlorothiazide 8 + 12.5 mg, 16 + 12.5 mg

475 Captopril 12.5 mg, 25 mg, 50 mg

476 Captopril + Hydrochlorothiazide 25 + 15 mg, 25 + 25 mg

477 Carvedilol 3.125 mg, 6.25 mg, 12.5 mg, 25 mg

478 Celiprolol 100 mg, 200 mg

479 Cilnidipine 5 mg, 10 mg, 20 mg

480 Cilnidipine+Metoprolol 10 + 50 mg

481 Cilnidipine + Telmisartan 5 + 40 mg, 10 + 40 mg

482 Clonidine 100 mcg, 150 mcg 150 mcg/ml, 1 ml

483 Clonidine + Chlorthalidone 100 mcg + 15 mg

484 Clonidine + Hydrochlorothiazide 100 mcg + 20 mg, 100 mcg + 12.5 

mg

485 Doxazocin 1 mg, 2 mg, 4 mg

486 Enalapril 2.5 mg, 5 mg, 10 mg, 12.5 mg 1.25 mg/ml

487 Enalapril + Hydrochlorothiazide 2.5+ 12.5 mg, 5 + 12.5 mg, 5 + 5 mg, 

10+12.5 mg, 10+25 mg

488 Enalapril + Losartan Potassium 5+25 mg, 5+50 mg

489 Enalapril + Amlodipine 5 + 5 mg 2.5+2.5 mg, 5+5 mg, 5+2.5 mg

490 Esmolol 100 mg/10 ml, 250 mg/10 ml

491 Fosinopril 10 mg, 20 mg

492 Hydralazine 25 mg, 50 mg, 100 mg

493 Hydralazine + Propranolol 25 + 40 mg 



494 Hydralazine + Propranolol + 

Hydrochlorothiazide 

25 + 40 mg + 20 mg

495 Imidapril 5 mg, 10 mg

496 Irbesartan 150 mg, 300 mg 

497 Irbesartan + Hydrochlorothiazide 150 + 12.5 mg

498 Labetalol 100 mg 50 mg, 100 mg, 200 mg, 100 mg/20 ml, 

20 mg/4 ml

499 Lacidipine 2 mg, 4 mg

500 Lisinopril 2.5 mg, 5 mg, 10 mg, 20 mg

501 Lisinopril + Hydrochlorothiazide 5+ 12.5 mg, 5 + 25 mg, 10 + 12.5 mg

502 Losartan 25 mg, 50 mg, 100 mg

503 Losartan + Perindopril 50 + 2 mg, 50 + 4 mg

504 Losartan + Amlodipine 25 + 2.5 mg, 25+ 5 mg, 50 + 5 mg

505 Losartan + Enalapril 25 + 1.25 mg, 50 + 1.25 mg, 50+2.5 

mg, 50 + 5 mg

510 Losartan + Hydrochlorothiazide 25 + 12.5 mg & 50 + 12.5 mg

511 Methyldopa 250 mg, 500 mg 

512 Metoprolol 12.5 mg, 25 mg, 50 mg, 100 mg 12.5 mg, 25 mg, 50 mg, 100 mg 1 mg/ml-5 ml

513 Metoprolol + Hydrochlorothiazide 25+12.5 mg, 50+12.5 mg, 100+12.5 

mg

514 Metoprolol +Ramipril 25+2.5 mg, 50+5 mg

515 Metoprolol  + Amlodipine 2.5+25 mg, 25+5 mg, 50+5 mg

516 Moxonidine 0.2 mg, 0.3 mg

517 Moxonidine + Amlodipine 0.2 + 5 mg

518 Moxonidine + Hydrochlorothiazide 0.2 + 12.5 mg 

519 Nebivolol 2.5 mg, 5 mg, 10 mg

520 Nebivolol + S-Amlodipine 5 + 2.5 mg, 5+5 mg

521 Nebivolol + Hydrochlorothiazide 5 + 12.5 mg

522 Olmesartan + Amlodipine + 

Hydrochlorothiazide

20 + 5 mg + 12.5 mg, 40 + 5 + 12.5 

mg



523 Olmesartan Medoxomil 10 mg, 20 mg, 40 mg 

524 Olmesartan Medoxomil + Amlodipine 20 + 5 mg, 40 + 5 mg 

525 Olmesartan Medoxomil + 

Hydrochlorothiazide

20 + 12.5, 40 + 12.5 mg

526 Olmesartan Medoxomil + Metoprolol 20 + 25 mg, 20 + 50 mg, 50 + 20 mg, 

20 +25 mg, 20+50 mg

527 Oxprenolol 40 mg, 80 mg

528 Perindopril 2 mg, 4 mg, 8 mg

529 Perindopril + Amlodipine 4 + 5 mg

530 Perindopril + Indapamide 2 + 0.625 mg + 4 + 1.25 mg

531 Phenoxybenzamine 10 mg 50 mg / ml

532 Pindolol 10 mg, 15 mg

533 Prazocin 1 mg, 2 mg, 2.5 mg, , 5 mg 2.5 mg

534 Propranolol 10 mg, 20 mg, 40 mg, 80 mg 20 mg, 60 mg 80 mg 1mg/ml

535 Propranolol + Alprazolam 20 + 0.5 mg

536 Propranolol + Diazepam 20 + 2.5 mg

537 Propranolol + Flunarizine 40+10 mg, 40 + 5 mg, 20 + 5 mg

538 Propranolol + Hydralazine 40 +25 mg

539 Quinapril + Hydrochlorothiazide 10 + 12.5 mg, 20 + 12.5 mg

540 Quinapril Hydrochloride 5 mg, 10 mg, 20 mg, 40 mg

541 Ramipril 1.25 mg, 2.5 mg, 5 mg, 10 mg 1.25 mg, 2.5 mg,5 mg, 10 mg

542 Ramipril + Amlodipine 2.5 + 5 mg, 5 + 5 mg, 10 + 5 mg 2.5 + 5 mg

543 Ramipril + Clinidipine 2.5 + 10 mg, 5 + 10 mg

544 Ramipril + Hydrochlorothiazide 2.5+12.5 mg, 5 + 12.5 mg, 10+12.5 

mg

545 Reserpine 0.25 mg

546 Reserpine + Dihydralazine 0.1 + 10 mg

547 Reserpine + Dihydralazine + 

Hydrochlorothiazide 

0.1 + 10 + 10 mg

548 Sodium Nitroprusside 50 mg / 5 ml

549 Telmisartan 20 mg, 40 mg, 80 mg



550 Telmisartan +  Hydrochlorothiazide 40 + 12.5 mg, 80 + 12.5 mg

551 Telmisartan +  Ramipril 40 + 2.5 mg, 40 + 5 mg

552 Terazocin 1 mg, 2mg, 5 mg

553 Trandolapril 1 mg, 2 mg

554 Valsartan 40 mg, 80 mg, 160 mg 40 mg, 80 mg, 160 mg

555 Valsartan + Amlodipine 5 + 80 mg, 5 + 160 mg

556 Valsartan + Hydrochlorothiazide 50 + 12.5 mg, 160 + 25 mg

557 Valsartan + Nebivolol 80 + 5 mg

558 Valsartan + Ramipril 80 + 2.5 mg, 80+5 mg

559 Amlodipine 2.5 mg, 5 mg, 7.5 mg, 10 mg

560 Amlodipine+ Atenolol 5+50 mg, 5 + 25 mg, 2.5 + 25 mg, 2.5 

+ 50 mg

561 Amlodipine + Atorvastatin 5+5 mg, 5 + 10 mg

562 Benidipine 4 mg, 8 mg

563 Bivalirudin 250 mg 

564 Dilazep 100 mg

565 Diltiazem 30 mg, 60 mg, 90 mg, 120 mg, 180 

mg, 240

60 mg, 90 mg, 120 mg, 180 mg 25 mg/5 ml

566 Erythrityl Tetranitrate 5 mg, 15 mg

567 Falodipine 2.5 mg, 5 mg, 10 mg 

568 Glyceryl Trinitrate Nitroglycerine 0.5 mg, 2.6 mg, 6.mg 2.5 mg, 6.5 mg 50 mg / 10 ml, 25 mg / 5 ml 

569 Isosorbide 5 Mononitrate 5 mg, 10 mg, 20 mg, 25 mg, 30 mg, 

40 mg, 50 mg, 60 mg, 75 mg

570 Isosorbide 5 Mononitrate + Aspirin 30 + 75 mg, 30 + 150 mg, 60+75 mg, 

60+150 mg

571 Isosorbide Dinitrate 5 mg, 10 mg, 25 mg 20 mg, 40 mg

572 Isosorbide Dinitrate + Hydralazine 20 + 37.5 mg

573 Lercanidipine 10 mg, 20 mg 

ANTIANGINAL 



574 Lercanidipine + Atenolol 10+50 mg

575 Nicorandil 5 mg, 10 mg 2 mg

576 Nifedipine 10 mg, 20 mg, 30 mg, 5 mg, 10 mg, 20 mg, 25 mg, 50 

mg

577 Nitrendipine 10 mg, 20 mg 

578 Nitrendipine + Atenolol 10 + 50 mg, 20 + 50 mg 

579 Oxyfedrine 8 mg, 24 mg

580 Pentaerythritol Tetranitrate 10 mg, 80 mg 

581 Ranolazine 500 mg, 1000 mg

582 S(-) Amlodipine 0.5 mg, 1.25 mg, 2.5 mg, 5 mg 2.5 mg, 5 mg

583 S(-) Amlodipine + Atenolol 2.5 + 50 mg, 5 + 50 mg

584 Trimetazidine 20 mg, 35 mg, 60 mg 60 mg 

585 Verapamil 40 mg, 80 mg, 120 mg, 240 mg 5 mg / 2 ml

586 Adenosine 6 mg / 2 ml 

587 Amiodarone 100 mg, 200 mg 150 mg / 3 ml

588 Disopyramide

589 Dronedarone 400 mg 

590 Flecainide 50 mg, 100 mg

591 Lidocaine 1%, 2%, 4%

592 Mexilentine 50 mg, 150 mg 250 mg / 10 ml

593 Procainamide 250 mg 100 mg/ml

594 Propafenone 150 mg

595 Quinidine 200 mg

596 Quinidine Phenylethyl Barbiturate 100 mg 

597 Quinidine Sulphate 300 mg

598 Sotalol 40 mg, 80 mg 10 mg / ml

CARDIAC SHOCK & FAILURE 

 

ANTIARRHYTHMIC AGENT 



599 Amrinone 100 mg / 20 ml

600 Digoxin 0.25 mg 0.5 mg / 2 ml 

601 Dobutamine 50 mg / 4 ml, 250 mg/20 ml

602 Dopamine 40 mg / ml

603 Eplerenone + Torsemide 25 + 10 mg, 50 + 20 mg 

604 Levosimendan 12.5 mg/ml

605 Mephentermine 10 mg 15 mg/ml, 30 mg/ml

606 Milrinone 10 MG/10 ML

607 Phentolamine 10 mg / ml

608 Cyclandelate 200 mg, 400 mg 200 mg, 400 mg

609 Ginkgo Biloba 40 mg 60 mg

610 Isoxsuprine 10 mg, 40 mg 40 mg 5 mg / ml

611 Lidoflazine 60 mg

622 Nylidrin 6 mg

623 Pentoxifylline 400 mg 20 mg / ml

624 Xanthinol Nicotinate 150 mg 150 mg/ml

625 Acetazolamine 250 mg 250 mg

626 Amiloride+hydrochloride 2.5 + 25 mg, 5 + 50 mg

627 Bumetanide 1 mg

628 Chlorthalidone 6.25 mg, 12.5 mg, 100 mg

629 Clopamide 20 mg

630 Frusemide 40 mg

631 Frusemide + Amiloride 40 + 5 mg

632 Hydrochlorothiazide 6.25 mg, 12.5 mg, 25 mg, 50 mg

633 Indapamide 1.5 mg, 2.5 mg

DIURETICS 

VASODILATORS



634 Metolazone 2.5 mg, 5 mg

635 Spironolactone 25 mg, 50 mg, 100 mg

636 Spironolactone + Hydroflumethiazide 25 + 25 mg

637 Spironolactone+ Metolazone 2.5 + 50 mg, 5 +50 mg

638 Spironolactone + Frusemide 50 + 20 mg, 50 + 40 mg

639 Spironolactone + Torsemide 100 mg + 10 mg

640 Torsemide 10 mg, 20 mg, 40 mg, 100 mg 10 mg / ml

641 Triamterene + Benzthiazide 50 + 25 mg

642 Xipamide 20 mg 

643 Aspirin 50 mg, 75 mg, 100 mg, 150 mg, 300 

mg, 325 mg

644 Cilostazol 50 mg, 100 mg, 200 mg

645 Clopidogrel 75 mg, 150 mg

646 Clopidogrel + Aspirin 75 mg + 75 mg, 75 + 150 mg 

647 Clopidogrel + Aspirin + Rosuvastatin 75 mg + 75 mg + 10 mg, 75 + 75 + 20 

mg 

648 Clopidogrel + Aspirin + Atorvastatin 75+150+10 mg, 75 + 75 mg + 10 mg

75 + 150 + 20 mg, 75+75+20 mg 

649 Clopidogrel + Atorvastatin 75 + 10 mg,  75 + 20 mg

650 Dipyridamole 25 mg, 75 mg, 100 mg

651 Dipyridamole + Aspirin 75 + 40 mg, 75 + 60 mg

652 Eptifibatide 20 mg/10 ml, 75 mg/10 ml

653 Prasugrel 5 mg, 10 mg 

654 Prasugrel + Aspirin 10 + 75 mg

655 Ticlopidine 250 mg

656 Ticlopidine + Aspirin 250 + 100 mg, 250 + 75 mg

657 Trapidil 100 mg, 200 mg 

ANTIPLATELETS 



658 Adrenochrome 2.5 ml/ml, 5 mg/ml, 0.75 mg / ml

659 Aminocaproic Acid 500 mg 5 gm / 20 ml, 250 mg / ml

660 Aprotinin 100000 KIU, 500000 KIU

661 Calcium Dobesilate 500 mg 

662 Diosmin 150 mg, 300 mg, 450 mg, 500 mg 

663 Ethamsylate+Tranexamic Acid 250 + 250 mg, 250 + 500 mg 

664 Ethamsylate 250 mg, 500 mg 

665 Ethanolamide Oleate 5%

666 Haemocoagulase 1 CU/ml

667 Phytomenadione 10 mg 10 mg / 1ml, 1 mg/0.5 ml

668 Polidocanal 3%

669 Protamine Sulphate 50 mg / 5 ml, 1% w/v

670 Sodium Tetradecyl 3%

671 Tranexamic Acid 500 mg 500 mg 

672 Tranexamic Acid + Mefenamic Acid 500 + 250 mg 

673 Rutin (Rutin 100 + Ascorbic acid 100 mg + 

Diabasic Sodium Phosphate 150 mg 

+ 

Acetomeniadione 20 mg +

Adrenochrome 1 mg + 

Aenadione 1 mg

674 Acenocoumarol 0.5 mg, 1 mg, 2 mg, 3 mg, 4 mg

675 Dalteparin Sodium 2500 1U, 5000 1U, 10000 IU

676 Enoxaparin Sodium 20 mg / 2 ml, 40 mg / 4 ml, 60 mg/6 ml

677 Fondaparinux Sodium 2.5 mg, 7.5 mg

678 Heparin 1000 IU, 5000 IU

679 Nadroparin 3075IU, 4100 IU, 6450IU, 8600IU

680 Phenindione 50 mg

COAGULANTS 



681 Reviparin Sodium 1432 IU

682 Tinzaparin 10000 IU

683 Warfarin 1 mg, 2 mg, 2.5 mg, 3 mg, 5 mg, 10 

mg 

684 Abciximab 25 mg, 50 mg 2 mg, 10 mg 

685 Streptokinase 750000 IU, 1500000IU

686 Tissue Type Plasminogen Activator 30 mg, 40 mg, 50 mg

687 Urokinase 2,50,000 IU, 500000 IU, 750000 IU, 

10,00,000 IU

688 Alprostadil 500 mcg/ml, 5 mg

689 Atropine Sulphate 0.6 mg / ml, 1 mg / ml

690 Dabigatran Etexilate 150 mg,  1100 mg

691 Eprosartan Mesylate 600 mg

692 Ticagrelor 90 mg 

693 Tolvaptab 15 mg, 30 mg 

694 Corticotropin 60IU/ml

695 Cabergoline 0.5 mg

696 Desmopressin 0.1 mg, 0.2 mg 2.5 ml, 4 mcg/ml

697 Indapamide 1.5 mg (SR)

698 Methylprednisolone Sodium 

Succinate Powder 

20 mg, 40 mg, 120 mg, 125 mg, 500 mg, 

1 gram 

699 Methylprednisolone Acetate 40 mg / ml

MISCELLONOUS

 

THROMBOLYTICS 

ENDOCRINE SYSTEM 



700 Methimazole 5 mg, 10 mg 

701 Octreotide 50 mcg/ml, 100 mcg/ml

702 Prednisone 5 mg, 10 mg, 20 mg, 50 mg

703 Somatostatin 300 mc, 250 mcg

704 Terlipressin 1 mg/10 ml, 10 ml

705 Thyroxin Sodium 100 mg 

706 Vasopressin 10 Units/1ml, 20 Units/1 ml, 40 Units / 1 

ml

707 Sildenafil Citrate 25 mg, 50 mg, 100 mg & Jelly

708 Alprostadil 500 mcg/ml, 1 ml

709 Essential Phospholipids 300 mg 250 mg / 5 ml

710 Atorvastatin 10 mg, 20 mg

711 Alendronate Sodium 5 mg, 10 mg, 35 mg, 70 mg

712 Lovastatin 10 mg, 20 mg

713 Rosuvastatin 10 mg, 20 mg

714 Simvastatin 5 mg,10 mg, 20 mg

715 Fenofibrate 160 mg, 200 mg 

716 Gemfibrozil 600 mg 600 mg, 300 mg

717 Celecoxib 200 mg 

718 Drotaverine 20 mg / ml, 2 ml

 

ERECTILE DYSFUNCTION 

LIPID LOWERING AGENTS / METABOLISM

HEPATIC STIMULANT

MUSCULO SKELETAL DISORDERS 



719 Diclofenac Sodium & Paracetamol 500 mg + 50 mg

720 Diclofenac Sodium  25 mg, 50 mg, 100 mg 25 mg / 3 ml

721 Dexketoprofen 25 mg, 12.5 mg

722 Etorcoxib 90 mg 

723 Glucosamine Sulphate 500 mg, 750 mg 

724 Ibuprofen 200 mg, 400 mg 5 mg / ml, 2 ml

725 Indomethacin 25 mg 1 mg

726 Lornoxicam 8 mg

727 Parecoxib 40 mg

728 Pipecuronium Bromide 2 mg / ml

729 Paracetamol and Caffeine 600 mg 

730 Piroxicam 20 mg 20 mg

731 Paracetamol and Dicyclomine 

Hydrochloride 

500 mg

732 Thiocolchicoside 4mg , 8 mg 4 mg / 2 ml 

733 Meloxicam 15 ml / 1.5 ml

734 Glycopyrrolate 0.2 mg/ ml , 2 ml

735 Medroxyprogesterone Acetate 5 mg

736 Megestrol Acetate 40 mg

737 Calcium Gluconate 2.23MOI / 10 ml

738 Iron Sucrose 100 mg / 5 ml 

739 Vitamin B.Complex 100 mg/ml, 2ml, 3 ml

MUSCLE RELAXANT

NUTRITION 

NATURAL MICRONISED PROGESTERONE 



740 Vitamin B 12 1 ml 

741 Vitamin B1 + Vitamin B6 + Vitamin B 

12 

100 mg + 200 mg + 200 mcg 100 mg + 100 mg+ 1000 mcg, 3 ml 

200 mg + 10 mg + 1 mg

742 Menadione 10 mg/ml, 2 ml

743 Vitamin B Complex and Orotic Acid 2 ml

744 Farrous Sulfate + Folic Acid 60 mg + 0.25 mg, 66 mg + 0.25 mg

745 Lysine Acetylsalicylate 0.9 g, 1.8 g

746 Alprazolam 0.5 mg

747 Co-trimoxazole 160 mg, 800 mg, 960 mg

748 Clomiphene 50 mg

749 Diphenhydramine HCL 50 mg / ml

750 Flupentixol & Melitracen 0.5 mg + 10 mg

751 Glucose 3.4 g 30%, 10 ml 

752 Iron Dextran

753 Levocitrizine 5 mg

754 Magnesium & Pyridoxine 

Hydrochloride

47 mg + 5 mg

755 Pyridoxine 10 mg 

756 Ondansetron 2 mg

757 Sodium Valproate & Valproic Acid 500 mg 

758 Magnesium Sulfate 50% w/v

759 Colchicine 1 mg

760 Potassium Chloride 10% w/v

761 Oxytocin 5 IU/ml

762 Methyl Ergometrine 0.2 mg/ml

763 Erythropoietin 2000 IU/ml, 3000 IU/ml, 4000 IU/ml, 

5000 IU/ml, 10000 IU/ml

RESPIRATORY



20000 IU/ml

764 Rabeprazole, Clarithromycin, 

Tinidazole (Combopack)

20 mg + 250 mg + 500 mg 

765 Pantoprazole, Clarithromycin & 

Tinidazole (Combopack)

40 mg + 250 mg + 500 mg

766 Omeprazole Capsule, Clarithromycin 

& Tinidazole (Combopack)

20 mg cap  + 250 mg + 500 mg

767 Fluconazole, Secnidazole & 

Azithromycin (Combopack)

1 mg + 150 mg + 1 gm

768 Esomeprazole, Clarithromycin & 

Tinidazole (Combopack)

40 mg+250 mg+500 mg, 40 mg + 500 

mg + 500 mg

769 Clarithromycin, Pantoprazole & 

Amoxicillin (Combopack)

500 mg + 40 mg + 750 mg

770 Clarithromycin, Amoxicillin & 

Omeprazole Capsule (Combopack)

250 mg + 750 mg + 20 mg Cap

771 Amoxycillin, Tinidazole & Omeprazole 

Capsule (Combo pack)

750 mg + 500 mg + 20 mg cap

772 Clarithromycin, Amoxicillin & 

Tinidazole (Combopack)

250 mg + 500 mg Cap + 500 mg

773 Lansoprazole Capsule, Tinidazole & 

Clarithromycin  (Combopack)

30 mg Cap + 500 mg + 500 mg

774 Rabeprazole, Clarithromycin, 

Tinidazole (Combopack)

20 mg + 500 mg + 500 mg 

H.PYLORI KIT

EYE / EAR PREPARATIONS



775 Ciprofloxacin 0.3% 5 ml

776 Gentamycin 0.3% 5 ml 

777 Moxifloxacin Hydrochloride 

Ophthalmic Solution 

0.5% w/v 5 ml

778 Tobramycin & Dexamethasone 

Ophthalmic Suspension 

10 ml 

779 Ketorolac 0.5%  5 ml

780 Prednisolone Acetate Ophthalmic 

Suspension

1% 10 ml 

781 Timolol Maleate 0.25%, 0.5% 5 ml 

782 Atroprin 1% 10 ml 

783 Carboxymethyl Cellulose Sodium 

Lubricant Eype Drops

0.5% w/v 10 ml 

784 Hydroxypropyl Methyl  Cellulose Eye 

Gel 

2% to 2.5%

785 Zinc Sulphate Eye Drops 0.25% 10 ml 

786 Neomycin & Dexamethasone 0.35% + 0.1%, 10 ml 

787 Dorzolamide Eye Drops 2% w/v, 5 ml 

788 Lubricating Eye  Drops 10 ml 

789 Hydroxypropyl Methyl  Cellulose 

Ophthalmic Solution 

10 ml 

790 Chlorammphenicol 0.5%, 5 ml, 10 ml 

791 Flubiprofen Sodium Ophthalmic 

Solution 

5 ml 

792 Dexamethasone + Chloramphenicol 

Eye Drops

0.1% + 0.5%, 5 ml 

793 Ciprofloxacin + Dexamethasone 

Combination 

0.3% + 0.1%, 5 ml 

794 Diclofenac 0.1% 5 ml

795 Gentamycin + Dexamethasone 0.3% + 0.1%, 5 ml 

796 Dexamethasone 0.10%



797 Hydrocortisone Acetate Eye Drops 1% w/w, 5 ml

798 Dexamethasone + Neomycin + 

Polymyxin B

1 mg + 3.5 mg + 6000 Units/ml, 5 ml 

799 Atropine + Dexamethasone 1% + 0.1%, 5 ml 

800 Betamethasone + Neomycin 0.1% + 0.1%

801 Gatifloxacin Ophthalmic Solution 0.3%, 5 ml 

802 Ketorolac Tromethamine 0.5%, 5 ml 

803 Neomycin + Dexamethasone 0.35% + 0.1%, 5 ml 

804 Ofloxacin Eye Drops 0.25%, 10 ml 

805 Brimonidine Tartrate + Timolol 

Maleate 

2 mg / ml 

806 Bimatroprost 0.3 mg / ml

807 Epinastine Hcl 0.5 mg / ml

808 Oxymetazoline Hcl 0.03%

809 Fluromethasone + Neomycin 0.1% + 0.35%, 5 ml 

810 Betaxolol Hcl 0.50%

811 Cromoglycic Acid 4%

812 Naphazoline Hcl + Chlorpheniramine 

Maleate + Isotonic Solution 

0.5 mg + 0.5 mg/1 ml 

813 Fluromethasone Acetate 0.10%

814 Dextran + Hydroxypropyl Methyl 

Cellulose

70 mg + 3 mg

815 Olopatadine Hcl 0.1%, 5 ml 

816 Latanoprost Eye Drops 0.01%

817 Moxifloxacin + Ketorolac 

Tromethamine Ophthalmic Solution

0.5% + 0.5%, 5 ml 

818 Bromfenac Ophthalmic Solution 0.09%, 5 ml 

819 Difluprednate Ophthalmic Emulsion 0.05%, 5 ml 



820 Tobramycin + Fluorometholone 

Ophthalmic Suspension 

0.3%, 5 ml 

821 Tropicamide + Phenylephrine 

Ophthalmic Solution 

0.8% + 5%, 5 ml 

822 Carboxymethyl Cellulose  Eye Drops 1%, 10 ml 

823 Nepafenac Ophthalmic Suspension 0.1%, 5 ml 

824 Carmellose Sodium Eye Drops 0.5%, 10 ml

825 Brimonidine Tartrate + Timolol 

Phthalmic Solution 

0.15% + 0.5%

826 Hydroxypropyl Methylcellulose + 

Glycerine + Dextran 70 Ophthalmic 

Solution 

0.3% + 0.2% + 0.1%, 10 ml 

827 Amoxicillin for oral Suspension 250 mg / 5 ml

828 Amoxicillin and Clavulanate 

Potassium for Oral Suspension 

125 + 31.25 mg/400 + 57 mg / 200 + 

28.5 mg, 100 mg + 12.5 mg

829 Acyclovir Sodium 200 mg / 5 ml, 400 mg / 5 ml 

830 Azithromycin Suspension 200 mg / 5 ml

831 Clarithromycin for Oral Suspension 125 mg / 5 ml

832 Ciprofloxacin 125 mg/5 ml, 200 mg/5 ml

833 Ciprofloxacin & Tinidazole 125 mg + 150 mg/5 ml 

834 Erythromycin Estolate Oral 

Suspension 

125 mg / 5 ml

835 Ivermectine & Albendazole 1.5 mg + 200 mg 

836 Nalidixic Acid 300 mg / 5 ml 

837 Norfloxacin & Tinidazole 100 mg + 100 mg / 5 ml 

838 Norfloxacin + Metronidazole 

Benzoate + Simethicone

125 mg + 120 mg + 10 mg / 5 ml 

SYRUP & DRY SYRUP



839 Ofloxacin & Metronidazole 50 mg + 100 mg/5 ml 

840 Ofloxacin & Tinidazole 50 mg + 150 mg/5 ml

841 Ornidazole 125 mg / 5 ml

842 Roxithromycin Oral Suspension 50 mg / 5 ml 

843 Flucloxacillin Oral Suspension 125 mg / 5 ml, 60 ml 

844 Metronidazole & Furazolidone 100 mg +30 mg /5 ml

845 Metronidazole & Norfloxacin 100 mg + 100 mg / 5 ml 

846 Metronidazole & Diloxanide Furoate 100 mg + 125 mg/ 5 ml 

847 Cefuroxime Axetil for Oral 

Suspension 

125 mg / 5 ml 

848 Cefexime for Oral Suspension 50 mg / 5 ml 

849 Cefadroxyl for Oral Suspension 250 mg / 5 ml, 500 mg / 5 ml 

850 Ceftibuten Suspension 180 mg / 5 ml 

851 Cephalexin Suspension 250 mg / 5 ml , 60 ml

852 Cefaclor Suspension 125 mg/5 ml, 250 mg/5 ml 

853 Nystatin Oral Suspension 50,000 IU/5 ml 

854 Nimesulide and Paracetamol 

Suspension

50 + 125 mg / 5 ml 

855 Diphenhydramine, Ammonium 

Chloride, Sodium Citrate Syrup

10 + 100 + 60 mg/5ml

856 Dextromethorphan HBR, 

Chlorpheniramine Maleate

857 Pseudoephedrine &  Bromhexine HCL 

Syrup

5 + 1 + 30 + 2 mg / 5 ml 

858 Chlorpheniramine, 

Dextromethorphan & Phenylephrine 

Syrup

2+10+5 mg / 5 ml 

ANTI INFLAMMATORY / ANTIALLERGICS



859 Codeine Phosphate & 

Chorpheniramine Maleate Linctus 

10 + 4 mg/5 ml

860 Levocetirizine Dihydrochloride Syrup 2.5 mg / 5 ml

861 Cetirizine Dihydrochloride 5 mg / 5 ml

862 Loratadine 5 mg / 5 ml

863 Promethazine Syrup 5 mg / 5 ml

864 Nimesulide 50 mg / 5 ml 

865 Ibuprofen and Paracetamol 

Suspension 

162.5 + 100 mg / 5 ml

866 Acetaminophen Oral Suspension 100 mg / ml 

867 Paracetamol Syrup 125 mg / 5ml

868 Paracetamol, Phenylephrine, 

Chlorpheniramine & Bromhexine 

Syrup

125 + 2.5 + 1.25 + 4 mg / ml

869 Paracetamol, Phenylephrine, 

Chlorpheniramine Oral Suspension

125 + 5 + 1 mg / 5 ml

870 Paracetamol Suspension 120 mg / 5 ml 

871 Paracetamol, Phenylephrine & 

Chlorpheniramine Maleate Oral 

Drops

125 + 2.5 + 1 mg / ml

872 Paracetamol and Chlorpheniramine 

Maleate Suspension 

125 + 2 mg / 5 ml 

ANALGESIC / ANTIPYRETIC

ANTI PYRETICS / ANTI-ALLERGICS / ANTI -CONGESTANT



873 Cholorpheniramine Maleate, 

Paracetamol, Pseudoephedrine HCL 

cough Syrup

2 + 80 + 30 mg / 5 ml 

874 Mefenamic acid 100 mg / 5 ml 

875 Mefenamic acid + Paracetamol 50 mg + 125 mg / 5ml

876 Paracetamol + Domperidone 250 mg + 5 mg / 5 ml 

877 Paracetamol + Metoclopramide 125 mg + 5 mg / 5 ml 

878 Paracetamol + Promethazine Hcl 125 mg + 5 mg / 5 ml 

879 Carbosysteine Oral Suspension 2 mg /10 ml

880 Dried Aluminium Hydroxide + 

Sorbitol (70%)

50 mg + 250 mg + 250 mg + 1.25 

mg/5 ml

881 Dicyclomine + Dried Aluminium 

Hydroxide + Light Magnesium Oxide 

+ Simethicone

2.5 mg + 200 mg + 100 mg + 20 mg / 

5 ml

882 Domperidone 1 mg / ml

883 Dried Aluminium Hydroxide Gel + 

Magnesium Hydroxide + Activated 

Dimethicone 

830 mg + 185 mg + 50 mg /5 ml , 

300 mg + 100 mg + 40 mg / 5 ml

884 Lactulose 10 gm / 15 ml 

885 Ondansetron Hydrochloride Syrup 2 mg / 5 ml 

886 Potassium Citrate + Citric Acid 1100 mg + 334 mg / 5 ml

887 Sucralfate 1.0 gm / 10 ml 

888 Dicyclomine Hydrochloride & 

Activated Dimethicone Suspension 

10 + 40 mg / ml

889 Magalgrate and Simethicone Oral 

Suspension 

400 + 20 mg / 5 ml 

ANTI  ULCERANTS / ANTACID / ANTI-EMETICS / LAXATIVES



890 Metronidazole 125 mg/ 5 ml, 200 mg/5 ml

891 Albendazole Suspension 200 mg / 5 ml

892 Dihydroartemisinin and Piperaquine 

Phosphate Oral Suspension

80 mg + 640 mg, 90 + 720 mg

893 Sodium Valproate Oral Solution 200 mg / ml

894 Phenytoin Sodium 30 mg / 5 ml 

895 Carbamazepine 100 mg / 5 ml 

896 Cyproheptadine & Tricholine Citrate 

Syrup

2 + 275 mg / 5 ml 

897 Ambroxol, Terbutaline & 

Guaiphenesin Syrup

15 + 1.25 + 50 mg / 5 ml 

898 Bromhexine, Terbutaline & 

Guaiphenesin Syrup

2 + 1.25 + 50 mg/ 5 ml, 4 + 30 + 100 

mg / 10 ml

ANTIHELMINTICS 

ANTI  AMOEBICS

ANTI CONVULSANTS 

ANTI MALARIAL 

ANTIHISTAMINE / APPETITE STIMULATOR

BRONCHLODILATOR  / ANTITUSSIVE 



899 Bromhexine HCL, Dextromethorphan 

Hydrobromide, Ammonium CHL & 

Menthol Syrup

4 + 5 +50 + 2.5 mg/5 ml, 4 mg + 5 mg 

+ 50 mg + 2.5 mg / 5 ml

900 Acebrophylline 10 mg / ml

901 Ambroxol HCL + Terbutaline Sulphate 15 mg + 1.25 mg / 5 ml 

902 Ambroxol  + Terbutaline + 

Guaifenesin + Menthol 

30 mg + 2.5 mg + 50 mg + 1 mg / 5 

ml 

903 Phenylepherine Hydrochloride + 

Menthol

4 mg + 5 mg + 5 mg + 0.75 mg / 5 ml 

904 Cetirizine + Ambroxol 5 mg + 60 mg / ml 

905 Cetirizine Dihydrochloride + 

Paracetamol + Phenyl Epherine Hcl

1 mg + 125 mg + 2.5 mg / 5 ml 

906 Cetirizine Dihydrochloride + 

Paracetamol + Pseudoephedrine HCL

2 mg + 150 mg + 15 mg / 5 ml

907 Cetirizine Dihydrochloride + 

Phenylpropanolamine + Paracetamol 

5 mg + 25 mg + 500 mg / 5 ml 

908 Cetirizine Hcl + Dextromethorphan 

HBR + Phenylpropanolamine Hcl 

2.5 mg  + 5 mg + 2.5 mg    

909 Chlorpheniramine Maleate + 

Ammonium Chloride + Sodium 

Citrate 

2.5 mg + 125 mg + 55 mg / 5 ml 

910 Chlorpheniramine Maleate + Codeine 

Phosphate 

4 mg + 10 mg / 5 ml 

911 Chlorpheniramine Maleate + 

Noscopine + Sodium Citrate + 

Guaiphenesin

2.5 mg + 15 mg + 60 mg + 100 mg / 5 

ml 



912 Dextromethorphan + Guaifenesin + 

Phenylpropanolamine + 

Chlopheniramine

10 mg + 100 mg + 25 mg + 4 mg / 5 

ml 

913 Dextromethorphan HBr + 

Chlorpheniramine Maleate

10 mg + 2.5 mg / 5 ml 

914 Dextromethorphan HBr + 

Phenylepherine Hcl + 

Chlorpheniramine Maleate 

10 mg + 5 mg + 2 mg / 5 ml 

Dextromethorphan Hydrobromide + 

Chlorpheniramine Maleate 

915 Guaiphenesin + Ammonium Chloride 5 mg + 2.5 mg + 50 mg + 60 mg / 5 

ml 

916 Diphenhydramine + Ammonium 

Chloride + Sodium Citrate + Menthol

14 mg + 138 mg + 57 mg + 2 mg / 5 

ml 

917 Diphenhydramine Hcl + Ammonium 

Chloride + Sodium Citrate + Citric 

Acid + Menthol

12.5 mg + 130 mg + 60 mg + 40 mg + 

0.9 mg / 5 ml 

918 Diphenhydramine Hcl + Ammonium 

Chloride + Sodium Citrate + Menthol

14.08 mg + 138 mg + 57.03 mg + 

1.14 mg / ml

919 Doxofylline 100 mg / 5 ml 

920 Levocetirizine Dihydrochloride 2.5 mg / 5 ml 

921 Levocetirizine Dihydrochloride + 

Ambroxol Hcl 

2.5 mg + 30 mg / 5 ml 

922 Paracetamol + Phenylephrine + 

Chlorpheniramine Maleate

125 mg + 2.5 mg + 1 mg / 5 ml

923 Paracetamol +  Phenylephrine 

Hydrochloride + Desloratadine + Zinc 

gluconate +

250 mg + 5 mg + 1.25 mg  + 10 mg + 

15 mg / 5 ml 

Ambroxol Hcl 



924 Phenylepherine Hcl + 

Chlorpheniramine Maleate 

2.5 mg + 1 mg / ml 

925 Phenylepherine Hcl + 

Chlorpheniramine Maleate + 

Paracetamol 

2.5 mg + 2 mg + 100 mg / ml 

926 Salbutamol + Bromhexine + 

Guaifenesin 

1 mg + 2 mg + 50 mg / 5 ml 

927 Salbutamol Sulphate 2 mg / 5 ml 

928 Terbutaline Sulphate + Bromhexine 

Hcl 

2.5 mg + 8 mg / 5 ml , 1.5 mg + 4 mg 

/ 5 ml 

929 Terbutaline Sulphate + Bromhexine 

Hydrochloride + Guaiphenesin + 

Menthol 

1.25 mg + 5 mg + 100 mg + 1 mg / 10 

ml 

930 Cyproheptadine + Tricholine Citrate + 

Sorbitol (70%)

2 mg + 275 mg + 3.5 gm / 5 ml 

931 Cyproheptadine HCl + Tricholine 

Citrate 

2 mg + 275 mg / 5 ml 

932 Fungal Diastase (1:1200) + Pepsin 

(1:3000)

50 mg + 10 mg / 5 ml 

933 Tricholine Citrate + Sorbitol Solution 

(70%)

0.55 gm + 7.15 gm /10 ml 

934 Cyanocobalamin, Folic Acid & Iron 

Syrup

6 mcg + 0.5 mg + 50 mg 

IRON SUPPLEMENT 

ENZYMES / CARMINATIVES 

NUTRITION 



935 Concentrated Vitamine - A solution 

85 (OILY FORM)

109500 IU/ 5 ml

936 Cyproheptadine Hydrochloride Syrup 2 mg / 5 ml 

937 Ferrous Sulphate + Folic Acid Syrup 100 + 0.5 mg / 5 ml

938 Calcium Gluconate + Cholecalciferol + 

Cyanocobalamin

50 mg + 400 IU + 5 mg / 5 ml

939 Calcium + Vitamin D3 preparation 625 mg + 200 IU / 5 ml 

940 Calcium Carbonate + Cholecalciferol 250 mg  + 125 IU/5 ml

941 Ferric Ammonium Citrate + Folic Acid 

+ Cyanocobalamin

110 mg + 1.5 mg + 15 mcg/5 ml 

942 Ferrous Ascarbate + Folic Acid 30 mg + 550 mcg

943 Iron (As Ferric Ammonium Citrate eq 

to Elemental Iron) + Folic Acid + 

Vitamin B12 + 

160 mg (eq. to 32.8 mg) + 0.58 mg + 

75 mcg + 0.87 ml / 15 ml

Alcohol (95%)

944 Multivitamins with Amino Acid 

Preparation 

200 ml 

945 Lycopene + Vitamin A + Vitamin E 

Acetate + Vitamin C + Vitamin B1 + 

Vitamin B2 + 

1000 mcg + 2500 IU + 10 1U + 50 mg 

+ 2 mg + 3 mg + 1.5 mg + 35 mcg

Vitamin B6 + Selenium + Zinc + 

Manganese + Iodine + Copper 

946 Silymarin 70% + Thiamine Hcl + 

Riboflavin + Pyridoxin Hcl + 

Niacinamide + D-Panthenol +

35 mg + 1.5 mg + 1.5 mg + 1.5 mg + 

20 mg + 5 mg + 1 mcg / 5 ml 

Vitamin B 12 



947 Vitamin A palmitate + Thiamine Hcl + 

Riboflavin Sodium Phosphate + 

Pyridoxin Hcl + 

2500 IU + 0.5 mg + 0.5 mg + 0.5 mg + 

200 IU + 5 mg + 25 mg + 2.5 mg / ml

Cholecalciferol + Niacinamide + 

Ascorbic Acid + Vit. E. Acetate

948 Vitamin B1 + Vitamin B2 + Vitamin B6 

+ Vitamin B 12 + Niacinamide + L-

Lysine mono Hcl +

1 mg + 1 mg + 0.5 mg + 0.5 mg + 10 

mg + 10 mg +0.5 mg / 5 ml 

D-Panthenol

949 Vitamin A Preparations 100 ml 

Lactulose Solution 10 gm /15 ml 3.75 mg

Rocuronium Bromide 50 mg Liquid injection

Tranexamic Acid Ampoules 100 mg/ml (5 ml)

950 Acyclovir Sodium 5% w/w

951 Clindamycin Phosphate 15 gm gel

952 Gentamicin 15 gm  

953 Neomycin Sulphate 0.50% w/w 

Cream 

10 gm

954 Nitrofurazone Cream 0.2% 10 gm 

955 Neomycin Sulphate 0.5%, 

Fluocinolone acetonide 0.025% & 

Miconazole 2% Cream 

10 gm 

956 Povidine Iodine 0.5% w/w Ointment 15 gm

OTHER PRODUCTS 

EXTERNAL  PREPARATION 



957 Silver Sulfadiazine Cream 1.0% w/w 500 gm

958 Diclofenac Gel 1% w/w, 10 gm, 20 gm, 30 gm

959 Piroxicam Gel 0.5% w/w, 30 gm

960 Terbinafine Hydrochloride Cream 1.0% w /w 

961 Ketoconazole Cream 2% 15 gm

962 Miconazole Nitrate Cream 15 gm, 20 gm 

963 Clotrimazole Cream 1% w/w, 15 gm

964 Miconazole Nitrate 2% w/w & 

Fluocinolone Acetonide 0.01% w/w 

Cream 

15 gm

965 Nitroglycerin Ointment 0.2% w/w 30 gm

966 Hydroquinone Cream 2.0% w/w

967 Mometasone Furoate 0.1% 15 gm

968 Benzyl Peroxide Gel 2.5%, 5% 20 gm

969 Mupirocin Ointment 5 gms

970 Clobetasol Propionate Topical 

Solution 

50 ml 

971 Betamethasone Dipropionate, 

Clotrimazole & Gentamycin Cream 

20 gm 

ANTIINFLAMMATORY / ANTIALLERGICS

ANTIMICROBIAL  / ANTI FUNGAL

 

TOPICAL  ANTIALLERGICS 



972 Povidone Iodine Topical Solution 15 ml 

973 Triamcinolone Acetonide Buccal 

Paste

5 gms

974 Miconazole Nitrate & Hydrocortisone 

Acetate Cream 

10  gms

975 Clotrimazole, Beclomethasone & 

Gentamicin Cream 

20 gms 

976 Urea Cream 15 gms

977 Clotrimazole, Beclomethasone 

Dipropionate &  Neomycin Sulfate 

Cream 

10 gms 

978 Clotrimazole & Betamethasone 

Dipropionate Cream 

15 gms

979 Diclofenac, Methyl Salicylate & 

Menthol Gel 

10 gms, 20 gms 

980 Betamethasone, Gentamicin, 

Tolnaftate, 

lodochlorhydroxyquinoline Cream 

15 gms 

981 Sulfur Ointment 20 gms 

982 Fluocinolone Acetonide, Miconazole 

Nitrate & Neomycin Sulfate Cream 

15 gms

983 Menthol, Eucalyptus Oil, Methyl 

Salicylate &  Turpentine Oil Cream 

10 gms 

984 Ketoconazole, Clobetasol Propionate 

& Neomycin Sulphate Cream 

20 gms 

985 Lidocaine & Prilocaine Cream 15 gms 

986 Tacrolimus Ointment 0.03%, 0.1% 20 gms 



987 Permethrin Cream 5% w/w 15 gms

988 Tetracycline HCL Ointment 10 gms

989 Thiabendazole Ointment 5% w/w 20 gms 

990 Zinc Oxide Ointment 15 gms

991 Zinc Oxide Cream 20 gms 

992 Methyl Salicylate Ointment 25% w/w 15 gms

993 Methyl Salicylate Cream 25% w/w 20 gms 

994 Benzoic & Salicylic Acid Ointment 15 gms 

995 Heamorrhoidal Ointment with 

Betamethasone Valerate

15 gms

996 Clotrimazole Cream 20 gms 

997 Clotrimazole & Betamethasone 

Dipropionate Cream 

10 gms

998 Hydrocortisone Acetate Cream 15 gms

999 Lidocaine Cream 5% 15 gms

1000 Mometasone Furoate Cream 10 gms 

1001 Becigen Cream 15 gms

1002 Betamethasone Valerate Cream 15 gms

1003 Ointment of Heparin & Benzyl 

Nicotinate 

20 gms 

1004 Beclomethasone Dipropionate, 

Neomycin Sulphate & Clotrimazole 

Cream 

15 gms 

1005 Benzoyl Peroxide Gel 10 gms 

1006 Silversulphadiazine & Chlorhexidine 

Gluconate Cream 

20 gms 

1007 Whitfield's Ointment 15 gms

1008 Tetracycline Hydrochloride Ointment 20 gms 



1009 Fluocinolone Acetonide Cream 20 gms 

1010 Terbinafine Hydrochloride Cream 10 gms

1011 Ketoconazole Cream 20 gms 

1012 Ketoconazole Lotion 15 gms

1013 Clobetasol Propionate Cream 10 gms

1014 Fluticasone Cream 15 gms

1015 Sulfur Ointment 10 gms

1016 Coal Tar And Zinc Ointment 15 gms

1017 Zinc And Castor Oil Cream 15 gms

1018 Adapalene 0.1% + Clindamycin 

Phosphate 1.0% Gel

20 gms 

1019 Cold Rub (Ayurvedic Cream) 20 gms 

1020 Ayurvedic Ointment (Moov Type 

Cream)

15 gms

1021 Menthol 5% w/w & Methyl Salicylate 

10% w/w Gel 

15 gms, 30 gms

1022 Diclofenac Diethylamine, Linseed Oil, 

Methyl Salicylate & Menthol Gel 

15 gms, 30 gms

1023 Beclomethasone Dipropionate 

0.025% w/w & Chinoform 3% w/w 

Cream 

15 gms

1024 Beclomethasone Dipropionate 

0.025% w/w & Neomycin 0.50% w/w 

Cream 

5 gms, 15 gms 

TOPICAL STEROIDS

TOPICAL  ANALGESIC 



1025 Betamethasone Dipropionate 0.05% 

w/w & Salicylic acid 3% w/w Cream

10 gms

1026 Betamethasone Dipropionate 0.05% 

Cream

15 gms

1027 Beclomethasone Dipropionate 

0.025%, Clotrimazole 1%, Neomycin 

0.5% Cream

5 gms, 15 gms 

1028 Betamethasone 0.1% & Neomycin 

0.5% Ointment

5 gms 

1029 Betamethasone Valerate Ointment 

0.1%

5 gms

1030 Betamethasone Valerate, 

Gentamicin, Tolnaftate & Clioquinol 

Cream Quadson Cream

15 gms

1031 Clobetasol (0.05% w/w), Gentamicin 

(0.10% w/w), Miconazole (2% w/w) 

Cream 

10 gms

1032 Clobetasol Ointment 0.05% 10 gms, 15 gms, 30 gms

1033 Clobetasol Propionate Cream 

1034 Clobetasol Propionate 0.05% & 

Salicylic acid 3% Ointment

15 gms

Products will not be offered for sale in countries where valid Patents are in force

it is the  responsibility of the buyer to comply with above


